
P-37-KARTIKEYA-CHEMICAL-32018

FOR

PROPOSED BULK DRUGS & INTERMEDIATES

MANUFACTURING UNIT

BY

SREE KARTIKEYA KAMESHWARI

INDUSTRIES
AT

Plot No. E-12, Chincholi MIDC, Tal.: Mohol,

Dist.: Solapur

2018-2019

EQUINOX ENVIRONMENTS (I) PVT. LTD.,
ENVIRONMENTAL;CIVIL & CHEMICAL  ENGINEERS, CONSULTANTS & ANALYSTS,

KOLHAPUR (MS)

E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001:2008 & QCI  NABET ACCREDITED ORGANIZATION

PREPARED BY

SUMMARY OF ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)







 
INDEX 

 
 

SR. NO. DESCRIPTION PAGE 
NO. 

1. SUMMARY EIA IN ENGLISH 1- 21 

2. SUMMARY EIA IN MARATHI 22-45 

 
 
 
 
 

 
 

 



1 
 

EXECUTIVE SUMMARY FOR 
THE PROPOSED BULK DRUGS & INTERMEDIATES MANUFACTURING UNIT 

BY 
SREE KARTIKEYA KAMESHWARI INDUSTRIES (SKKI) 

PLOT NO. E - 12, MIDC CHINCHOLI, TAL.: MOHOL, DIST.: SOLAPUR, (M.S) 
 

1) THE PROJECT  
 
The proposed project of Bulk Drugs and intermediates manufacturing unit by Sree  Kartikeya 
Kameshwari Industries (SKKI) would be located at Plot No.E-12, Chincholi MIDC, Tal.: 
Mohol, Dist.: Solapur. 
 
The EIA report is made in the overall context of Environmental Impact Assessment (EIA) 
Notification No. S. O. 1533 (E) dated 14.09.2006 and amendments thereto issued by the 
Ministry of Environment, Forest and Climate Change (MoEFCC); New Delhi. As per the said 
notification the project comes under Category B, listed at item 5 (f). The Great Indian 
Bustard Sanctuary is located within 5 Km of the project area. Hence, the category of the 
industrial unit has been classified as A instead of B. The EIA report has been prepared by 
incorporating required information with regards to the project as mentioned in the Terms of 
Reference (ToRs) issued by MoEFCC New Delhi vide letter F. No. 23-130/2018-IA-III (V) 
to SKKI in the 8th Expert Appraisal Committee (EAC) for projects related to Violation of 
EIA notification, 2006 meeting held on 14th June 2018. The SKKI unit would be designed in 
a versatile fashion by adopting latest process techniques as well as with state-of-the art 
machinery. The total capital investment towards proposed bulk drugs and intermediates 
manufacturing unit is Rs. 5.28 Crores. 
 

• DEVELOPMENTS IN THE CASE OF SKKI 
 

Sr. No Description Date 
1 Procurement of Plot from MIDC    05.04.2010 

2 MIDC issued Notice for Start of Construction for at least 20% 
of Area  

07.09.2012 

3 Deadline for Completion of Construction  (In 60 Months as 
per MIDC Agreement)   

05.04.2015 

4 Form-I  application submitted to MoEFCC  04.03.2016 

5 Case taken up in 8
th

 EAC for TORs consideration  26.05.2016 

6 TORs issued by MoEFCC (Till this date; Nothing was on 
Site)   

15.07.2016 

7 MIDC granted 1
st

 Ext.  & 2
nd

 Ext. for construction completion 
by imposing  non-refundable premium of Rs. 16.18 Lakh  

03.04.2016 
04.04.2017 

8 Under MIDC Pressure, Construction Commenced  in Sept. 
2016  

06.09.2016 

9 Construction Stopped after 20% Area Norm Achieved  04.04.2017 

10 MIDC Inspected & Issued 20%  
Refer Appendix S (Construction Completion Certificate)  

27.04.2017 

11 Online EIA Report submitted to MoEFCC  17.07.2017 

12 Case Considered in 27
th

 EAC (Ind.-2), PP declared the 
Violation, Committee directed RO; MoEFCC, Nagpur to Visit 

29.08.2017 



2 
 

& Report the Status.   

13 RO; MoEFCC visited Site (02.11.2017) & Submitted Report 
to Ministry .  
Points in RO Report briefed below -                  
 RO MoEFCC; Nagpur Report  

� MIDC vide letter dt 27.04.2017 issued building 
completion certificate and certified that construction 
of built up area of 5717.78 Sq.M. has been 
completed as on 24.04.2017.  

� No Production Activity was observed during site 
inspection.  

� It was observed that only civil construction has been 
done.  

� No equipments such as reactors, centrifuge, dryers etc. 
were observed at the site. 

22.11.2017 

14 Case reconsidered in 32
nd

 EAC, It was confirmed by Ministry 
that the matter involved violation of EIA notification 2006 

21.12.2017 

15 MoEFCC issued directions to DOE;Govt. of Maharashtra to 
take action for violation of EIA Notfi.  

25.01.2018 

16 MoEFCC requested  DOE;GOM to direct all concerned for 
immediate closure of project activities.  

09.03.2018 

17 Online Form –I was submitted  under Violation to MoEFCC.  17.03.2018 

18 SKKI reply letter to DoE; GOM (with copy to RO, Nagpur) 
informing - No Activities are done on Site, Status 
Maintained as on date of RO, MOEFCC, Nagpur visit.  

23.05.2018 

19 Appearance before the EAC; MOEFCC  for  Violation   14.06.2018 

20 ToR granted by  EAC; MOEFCC  for  Violation   20.07.2018 

 
 
2) THE PLACE 

 
The proposed project would be located on Plot No.E-12 at Chincholi MIDC in Taluka Mohol 
of Solapur district. Geographically the site is located at 17o46'17.13'' N Latitude and 
75°48'00.39" E Longitude. The site is towards North West at 15 Km from the Solapur city. 
The site is well connected by road and rail network. National Highway NH-9 is 2.72 Km 
away from the project site. The nearest railway station is Pakni railway station which is about 
5.5 Km from the project site.  
 
The total land acquired by SKKI is 24050 Sq. M. (i.e. 2.4 Ha) Out of this, the total built up 
area is 9417.23 Sq. M. (i.e. 0.9 Ha). The proposed green belt is 8813 Sq. M i.e. 36 % of total 
plot area.  
 
3) THE PROMOTERS 
 
The proposed project is undertaken and implemented by the management of  
“M/s. Sree Kartikeya Kameshwari Industries (SKKI)” The promoters are well 
experienced in the said field and have made a thorough study of entire project planning as 
well as implementation schedule. The name and designation of key promoters are as under  
 

 
 



3 
 

Table No. 1 Promoters of SKKI 
 

No. Name Designation 
1 Mr. Ashok Chandak Chief Executive Officer and Managing Director  

2 Mr. Chetan Chandak Director (Technical) 

3 Mr. Manish Chandak Assistant Director (Technical) 

 
 
4) THE PRODUCTS  
 
The different products that would be manufactured under the proposed are presented in 
following table – 
 

Table No. 2 List of Products  
 

Sr.
No. 

Name of Product Quantity 
MT/Month 

Quantity 
MT/Day 

Uses 

1 Methyl 2- (4- (4-
chlorobutanoyl)phenyl)-
2-methylpropanoate  

15.01 0.5 Used in anti-allergic drugs 

2 Nicotinic Acid Methyl 
Ester/Ethyl  Ester  

14.85 0.5 Used in Anti-allergic 
drugs  

3 Pyridine-3-
Carboxyamide  
(Niacin Amide) 

105 3.5 Used as Vitamin B3, 
Cattle feed, and  in 
Cosmetics    

4 3-Pyridine Carboxylic 
Acid (NIACIN)  

230.4 7.68 Used as Vitamin B3, 
Cattle Feed, and in 
Cosmetics     

5 4-Pyridine Carboxylic 
Acid (ISONIACIN) 

15.36 0.51 Used in Anti-allergic 
drugs  

6 2,3 Lutidine & 3,5 
Lutidine  

15 0.5 Used in Anti-ulcer drugs  

                    Total      395.62 13.19  

 
The detailed mass balance and manufacturing details is enclosed at Appendix- F of EIA 
report. 
 
5) The Purpose 

 
Bulk drugs manufacturing sector in India is well established and has recorded a steady 
growth in the overall Indian industrial scenario. The bulk drugs and allied industries have 
been amongst the fastest growing segments of the Indian industry. The ever-increasing 
demand for Bulk Drugs and Intermediate in India and abroad as well as changing market 
conditions for manufacture and sale of products has prompted the promoters to go for 
manufacturing of Bulk Drugs and Intermediates. 
 
 
 
 



4 
 

6) ENVIRONMENTAL ASPECTS 
 
Environmental degradation is the greatest concern world over and as a citizen of India, it is 
the responsibility of all to strive and bring about a balance between environment, industrial 
growth and development of economy thereby. 
 
Keeping in view the above fact, an effective Environmental Management Plan (EMP) shall 
be followed under the proposed project.  
 
A. Water Use 

 
The description of water usage under proposed activities of the Bulk Drugs and Intermediates 
manufacturing unit are as follows – 
 

Table No. 3 Total Water Requirement for Proposed Project 
 

Sr.No. Description Water Consumption (M3/Day) 
1. Domestic 5(# 2+$3) 

2. Industrial 
 a. Processing 89.68  (# 46.3 + ♣43.38) 

b. Washing #5 

c. Cooling  60(#18 +*42) 

d. Boiler Feed #36 

e. Laboratory #2 

f. D.M. Plant #2.5 

g. Scrubber #0.5 

Industrial Total 
195.68 (#110.3 + *42 + ♣43.38) 

43 % Recycled 
3. Other (Gardening) #8 

 Grand Total 208.68 (#120.3 + *42 +♣43.38 +$3) 

Note: # -Fresh water, ♣- Recycled Process Water after Distillation, *- Treated water from 
ETP, $ -Treated water from STP. 
 
The total water requirement under proposed activity would be to the tune of 208.68 M3/Day. 
Out of this, 120.3 M3/Day (57 %) would be fresh water, 42 M3/Day would be treated water 
from ETP, 43.38 M3/Day would be Recycled Process Water after Distillation, and 3 M3/Day 
treated water from STP. In all about 43% of recycled water would be used for industrial 
purpose thereby reducing fresh water consumption. 
                                                                
B. Effluent Treatment 
 

The details on effluent generation for proposed project activities are presented in following 
table- 

Table No. 4 Effluent Generations 

No.  Purpose Effluent Generation (CMD) 

I Domestic 4 

II Industrial   

A.  Stream – I (High COD & BOD;  high TDS) 

 a. Process 42.57 

 b. Washing (Lab, floor and cleaning of  equipment) 7 



5 
 

No.  Purpose Effluent Generation (CMD) 

 Total Stream - I 49.57 

B.  Stream - II  (Low COD & BOD; low TDS) 

 c. Cooling  Blow down  6 

 d. Boiler Blow down 3.5 

 e. DM Back wash 2.5 

 f. Scrubber  -- (Reused) 

Total Stream -II 12 

 
Total Effluent (Stream-I + Stream –II)  61.57 

i) Domestic Effluent 
 
The domestic effluent from proposed activities of SKKI would be 4 M3/Day. The same 
would be treated in proposed Sewage Treatment Plant (STP) and the treated effluent shall be 
reused for flushing in toilets. 
 
ii) Industrial Effluent 
 
The trade effluent generated from the proposed project activities would be segregated into 
two streams viz. Stream I (High TDS and High COD & BOD Effluent) and Stream II (Low 
TDS and Low COD & BOD Effluent).  
 
The Stream I effluent generated would be to the tune of 49.57 M3 / Day. Same comprise of 
effluent from manufacturing operations viz. process effluent and washing. This effluent will 
be treated in an ETP comprising of Screen Chamber, OG Removal Tank, Equalization Tank, 
Flash Mixer, Flocculator, Tube Settler, Holding Tank followed by Triple Effect Evaporator 
(TEE) and Agitated Thin Film Dryer (ATFD). The condensate from TEE to the tune of 48 M3  

Day would be forwarded to Stream II for treatment. Further salts from TEE would be 
forwarded to authorized reprocessor.  
 
The Stream II effluents generated would be to the tune of 12 M3 / Day, MEE condensate 
from Stream I of 48 M3 / Day. Stream II effluent shall be contributed by DM back wash, 
boiler blow down, and cooling blow down. The same will be treated Screen Chamber, OG 
Removal Tank, Equalization Tank, Flash Mixer, Flocculator, Primary Tube Settler (PTS), 
MBBR Tank, Secondary Tube Settler (STS), Holding Tank, Filter Feed Tank, Sand and 
Carbon Filters and R.O. Unit & Sludge dewatering equipment. The treated water from stream 
II of 42 M3 / Day would be recycled back for cooling make up. The RO reject 18 M3 / Day 
will be sent to MEE in Stream-I treatment thereby achieving Zero Liquid Discharge (ZLD).



6 
 

Figure 1 Flow diagram of ETP 

( 2.5 X 2.5 X 2 M)

SDB

No Paramt Unit Raw Effluent 

1. pH --- 6-7.5

2. COD mg/lit 13000-15000

3. BOD mg/lit 5000-7000

4. TDS mg/lit 23000-25000

No Paramt Unit Value Outlet

1. pH --- 5 - 9 6 – 7

2. COD mg/lit 800 – 1000 < 200

3. BOD mg/lit 400 – 600 < 30

4. TDS mg/lit 2000 - 2500 < 500

ACF- Activated Carbon Filter

PSF- Pressure Sand Filter

RAS- Return Activated Sludge

PTS- Primary Tube Settler
STS – Secondary Tube Settler

SDB- Sludge Drying Bed

( 5  X 3 X 2.5 M)

Agitated Thin   Film 

Drier (ATFD)

Triple Effect Evaporator

CHWTSDF

48 CMD CondensateTo Stream-II 

Salts 

Tube 
Settler

Holding 
Tank

(2.0 X 1.5 X 2 M)Flash Mixer

( 1X 1 X1.5M)

Flocculator
(1.5 X1.5 X2 M)

Screen 

Chamber          
(1.5 X1X1.2 M)  

Equalization Tank 
40 Cu.M.

(4 X 3 X 3.5 M)

Stream-I, 49.57 CMD,

High COD, High TDS

OG Removal 

Tank

(1.2 X1X1.2 M )

(3 X 3 X 3 M) 
Sludge

RO 

Unit

Equalizatio

n Tank
PTS

CHWTSDF

(5 X 5 X 3 M)

Stream II, 12 CMD,  

Low COD, Low TDS

MBBR

Tank

( 7.0 X 5.0 X 3.5 M)

RAS

Excess Sludge

Permeate

Screen 

Chamber
( 1.5X1 X1.2 M)

OG Removal 
Tank

(1.2X1 X1.2 M)

STS

( 2.5 X 2.5 X 2  M)

PSFACF

( 3 X 3 X 2 M)

Sludge

Treated    

Water     

Tank

( 10 Cu.M./Hr)

Holding 
Tank

42 CMD

Recycle in   

Process

Reject to 
TEE 

(18 CMD)

18 CMD

Flash Mixer

( 1X 1 X1.5M)

Flocculator
(1.5 X1.5 X2 M)

 



7 
 

 

C. Solvent Recovery System  
 
Various solvents would be used during the manufacturing process of Bulk Drugs & 
Intermediates. These solvents would be recovered and reused in process. The efficient and 
effective solvent recovery system would be installed which result in to value addition in the 
overall project operations. Further, recovery of solvent would be in range of 70-90% of the 
charged solvents.  
 
D. Air Emissions 
 
One boiler of 5 TPH and Thermic fluid heater (TFH) of 8 Lakh Kcal/Hr would be installed 
under proposed unit for requirement of steam for manufacturing activity. Coal (imported) 
would be used as fuels for boiler, TFH. D.G. Sets (2 Nos.) of 250 KVA shall be installed 
under proposed unit and the same shall be used during power failure.  
 

Table No. 5 Details of Fuels for Boilers, TFH & DG Sets under Proposed Project 
Activity 

Sr. 
No. 

Description Specifications 
Steam Boiler TFH D.G. Sets 

(2 Nos.) 
1.  Capacity 5 TPH  8 Lakh Kcal/Hr 250 KVA 

2.  Fuel Coal 
(Imported; low 
ash & sulphur) 

Coal 
(Imported; low 
ash & sulphur) 

HSD 

3.  Fuel Quantity 30 TPD 5 TPD 60 Ltr /Hr 

4.  Calorific value of fuel 4300 Kcal/Kg 4300 Kcal/Kg 10,500 Kcal/Kg 

5.  Ash content (%) of fuel 6-8% 6-8% 0.01% 

6.  Sulphur content (%) of fuel 0.1-0.2% 0.1-0.2% 1% 

7.  Material of construction M.S. M.S. M.S. 

8.  Shape Round  Round Round 

9.  Height (AGL) 30 M 18 M 3 M 

10.  Nature of pollutants likely to 
be present in the stack gases 

PM10, PM2.5, 
SO2, NOx 

PM10, PM2.5, 
SO2, NOx 

SO2 

11.  Air Pollution Control 
Equipment 

MDC followed 
by Bag Filter 

MDC followed 
by Bag Filter 

-- 

 
E.  Scrubber Details  
 

There would be process emissions in the form Nitric acid would be emitted during 
manufacturing. The same would be treated with installation of scrubbers. Details of same are 
given in following table- 

Table No. 6 Scrubber Details 
 

Sr. 
No. 

Scrubber 
Connected 

to  
Reactor 

Process 
Emission 

from 
Reactors 

Dia. of 
Column 

Height 
of 

Column 

Packing 
Material 
used in 

Scrubber 

Mode of 
regeneration 

of the 
packing 
material 

Scrubbing 
Media 

Disposal 
of 

Scrubbed 
Media 

1. Column 1 
Nitric 
Acid 

400 
mm 

21.5 
M 

Ceramic 
saddles 

Water Wash Water 
By-

product 
2. Column 2 

3. Column 3 



8 
 

F. Noise Pollution Aspect 
 
There would be no major noise generating sources in proposed project of SKKI other than the 
boiler, reactors, compressors, MEE treatment Plant and D.G. Set. Noise pollution from boiler 
area and compressor area would be in the range of 70 dB to 80 dB. Among these, prominent 
source of noise would be the boiler house. Insulation helps in limiting noise levels. The 
workers entering the plant would be protected by earmuffs, which would give the reduction 
of 30 dB (A). The D.G. Sets (2 Nos.) of 250 KVA each would also be considered as one of 
the major sources of noise generation. However, this is not continuous source. Only in case of 
power failure, D.G. Sets would be operated. Isolated and sound insulating structural 
arrangements would be provided to D.G. sets. Moreover, as per Noise Pollution (Regulation 
[...]
 

t@ta t@ta t@ta t@ta Ë.Ë.Ë.Ë.1111    Pa`klp Pa`klp Pa`klp Pa`klp p`vatp`vatp`vatp`vat----kaMcaI naavaokaMcaI naavaokaMcaI naavaokaMcaI naavao    
    
    

AAAAnau.nau.nau.nau.    
.Ë..Ë..Ë..Ë.    

naavanaavanaavanaava    hu_ahu_ahu_ahu_a    

1. EaI. ASaaok caaMDk 
icaf ei@Ja@yauTIva Aaîfsar An̂D ma^naojaIMga 

Dayaro@Tr    
2. EaI. caotna  caaMDk Dayaro@Tr ³Toi@nakla´ 
3. EaI. mainaYa caaMDk AisasTMT Dayaro@Tr ³Toi@nakla´ 

    

    
4´4´4´4´    ]%padnaaMivaYayaI maaihtI]%padnaaMivaYayaI maaihtI]%padnaaMivaYayaI maaihtI]%padnaaMivaYayaI maaihtI    
    
    

"EaI kait-koya kamaoSvarI [MDisT/ja" yaaMcyaa p`staivat p`klpamaQaUna tyaar haoNaarIo 
]%padnao KalaIlapm̀aaNao – 
    

t@ta t@ta t@ta t@ta Ë.Ë.Ë.Ë.2222    ]%padnaMacaI]%padnaMacaI]%padnaMacaI]%padnaMacaI    naavanaavanaavanaavaoooo        
    

AAAAnau.nau.nau.nau.    
Ë.Ë.Ë.Ë.    

]%padnaacao naava]%padnaacao naava]%padnaacao naava]%padnaacao naava    ]%padnaacaa tpSaIla]%padnaacaa tpSaIla]%padnaacaa tpSaIla]%padnaacaa tpSaIla    ]pyaaoga]pyaaoga]pyaaoga]pyaaoga    
(mao.Tna mao.Tna mao.Tna mao.Tna p`it p`it p`it p`it 

maihnaamaihnaamaihnaamaihnaa)    
(mao.Tna mao.Tna mao.Tna mao.Tna p`it p`it p`it p`it 
idnaidnaidnaidna)    

1. imaqaašla 15.01 0.5 A^MinTA^̂laija-k D/gsa\ 



25 

 

AAAAnau.nau.nau.nau.    
Ë.Ë.Ë.Ë.    

]%padnaacao naava]%padnaacao naava]%padnaacao naava]%padnaacao naava    ]%padnaacaa tpSaIla]%padnaacaa tpSaIla]%padnaacaa tpSaIla]%padnaacaa tpSaIla    ]pyaaoga]pyaaoga]pyaaoga]pyaaoga    
(mao.Tna mao.Tna mao.Tna mao.Tna p`it p`it p`it p`it 

maihnaamaihnaamaihnaamaihnaa)    
(mao.Tna mao.Tna mao.Tna mao.Tna p`it p`it p`it p`it 
idnaidnaidnaidna)    

2−³4−³4−@laaoraobyauTn̂aa^š̂
la´ ifinala´−2− 
imaqaašlap`aop^naaošT 

maQyao vaaprlaa jaatao.  

2. inakaoiTinak A^isaD 
imaiqala šsTrÀ 
šiqalašsTr 

14.85 0.5 A^MinTA^̂laija-k D/gsa\ 
maQyao vaaprlaa jaatao.  

3. pIrIDIna 3− kabaa-oi@Ja 
AmaašD ³inayaaisana 
AmaašD´ 

105 3.5 ivaTaimana 
baI−3‚pSauKaV‚ saaOMdya- 
p`saadnao [.maQyao 
vaaprlaa jaatao. 

4. 3− pIrIDIna kabaao-
@JaayalaIk A^isaD ³ 
inayaaisana´ 

230.4 7.68 ivaTaimana baI−3‚ 
pSauKaV‚ saaOMdya- 
p`saadnao [.maQyao 
vaaprlaa jaatao. 

5. 4− pIrIDIna kabaao-
@JaayalaIk AîsaD 
³Aayasaaoinayaaisana´ 

15.36 0.51 A^MinTA^̂laija-k D/gsa\ 
maQyao vaaprlaa jaatao. 

6. 2¸3 lyauiTiDna A^nD 3¸5 
lyauiTiDna 

15 0.5 A^MinT–Alsar D/gsa\ 
maQyao vaaprlaa jaatao. 

 ekuNaekuNaekuNaekuNa    395.62395.62395.62395.62    13.1913.1913.1913.19     
    

]%padna p`iËyaocaa tpSaIla yaaMcaI maaihtI [-.Aaya.e.irpaoT- maQaIla A^^poMDI@saA^^poMDI@saA^^poMDI@saA^^poMDI@sa    F maQyao 
jaaoDlaolaI Aaho. 
 
5´ 5´ 5´ 5´ p`klpacao ]i_YTp`klpacao ]i_YTp`klpacao ]i_YTp`klpacao ]i_YT        
    
BaartamaQyao AaOYaQainamaI-tI ]Vaoga xao~ maaozyaa p`maaNaat p`sqaaipt Jaalaolao Aaho. AaiNa 
yaa xao~anao BaartIya AaOVaOigak vyavasqaomaQyao Aivacala vaaZ naaoMdivalaI Aaho. balk D/gaja 
va  saMbaMiQat ]Vaoga BaartIya ]VaogaaMcyaa jalad gatInao vaaZNaa−yaa ivaBaagaaMmaQyao Aahot. 
Baart va ]%padnaMacyaa ivak`IsaazI baajaarPaozaMcaI isqatI badlat AsalyaamauLo p`maaoTsa- 
balk D/gaja va [MTrmaIiDeT\sa inaima-tIsaazI puZo gaolao Aahot.  
  
6666´ ´ ´ ´ PayaaPayaaPayaaPayaa----varNaivaYayak dRiYTkaonavarNaivaYayak dRiYTkaonavarNaivaYayak dRiYTkaonavarNaivaYayak dRiYTkaona        
    
jaagaitk Payaa-varNaacaa áhasa hI ek far maaozI kaLjaIcaI baaba banalaI AsaUna 
Baartacaa ek dxa naagairk mhNauna Payaa-varNa‚ AaOdyaaoigakrNa va Aqa-vyavasqaocaa 
ivakasa yaaMcaa samanvaya saaQaNao ho p`%yaokacao kt-vya Jaalao Aaho.    
varIla baabaI laxaat Gao}na EaI kait-koya kamaoSvarI [MDisT/ja (SKKI) yaacyaaMmaaf-t 
pirNaamakark ASaI pyaa-varNa vyavasqaapna yaaojanaa (EMP) rabavalaI jaaNaar Aaho.  

 
 
 
 



26 

 

kkkk....    paNyaacaa vaapr :paNyaacaa vaapr :paNyaacaa vaapr :paNyaacaa vaapr :    
    

p`staivatp`klpamaQyao haoNaa–yaa paNyaacyaa vaapraivaYayaI saivastr tpSaIla 
KalaIlapm̀aaNaoo – 
 

t@ta t@ta t@ta t@ta Ë.Ë.Ë.Ë.3333    paNyaacaa vaaprpaNyaacaa vaaprpaNyaacaa vaaprpaNyaacaa vaapr    
    

    

Anau.Ë. Anau.Ë. Anau.Ë. Anau.Ë.     tpSaIlatpSaIlatpSaIlatpSaIla    paNyaacaa vaapr paNyaacaa vaapr paNyaacaa vaapr paNyaacaa vaapr ³Gana maI. p`it idna´³Gana maI. p`it idna´³Gana maI. p`it idna´³Gana maI. p`it idna´    

1. DaomaoisTk 5³#2†$3´ 
2. 
 

AaOVaoigak 
1.p`aosaosa 89.68 ³#46.3†♣43.38´ 

2.vaa^iSaMga #5 
3.kuilaMga 60³#18†µ42´ 
4.baa^yalar fID µ36 
5.la^baaoroTrI #2 
6.iD.ema\.PlaaMT # 2.5 
7.sk̀bar # 0.5 

AaOVaoigakAaOVaoigakAaOVaoigakAaOVaoigak    ekuNaekuNaekuNaekuNa 195.68195.68195.68195.68    
(# 110.3110.3110.3110.3+ *42424242+♣43.3843.3843.3843.38´́́́    

44443333%punapunapunapuna----vaaprvaaprvaaprvaapr    
3. [tr ³baagaoosaazI´ #8888 
 ekuNaekuNaekuNaekuNa³1†2†3´    208.68208.68208.68208.68 (# 120.3120.3120.3120.3 + *42 42 42 42 +♣43.3843.3843.3843.38+$3333) 

iTpÁÁÁÁ.# –ÍoSa vaaT̂r‚ ♣ -  iDisTlaoSananaMtrcao puna-p`iËyaakolaolao paNaI‚, µ–[-.TI.pI maQaIla p`iËyaa 
kolaolao paNaI‚ $ - esa\.TI.pI. maQaIla p`iËyaa kolaolao paNaI 
 

p`staivat p`klpasa laagaNaaro ekuNa paNaI 208.68208.68208.68208.68    Gana maI.p`it idna [tko 
Asaola.yaamaQaIla 120.3Gana maI. (57 %) p`it idnaevaZo baaho$na (MIDC paNaIpUrvaza) 
Gyaavao laagaola.42 Gana maI.p`it idna [tko [-.TI.pI maQyao p`ik`yaa kolaolaopaNaI tsaoca‚ 
43.38 Gana maI.p`it idna [tko iDisTlaoSananaMtrcao puna-p`iËyaa kolaolao paNaI AaiNa 3 
Gana maI.p`it idna[tko esa\.TI.pI. maQaIlap`iËyaakolaolao paNaI Asaola.    ekUNa    43%  
puna-: vaapr Jaalaolao paNaI ]VaogaasaazI vaaprlao jaašla %yaamauLo baahorIla paNyaacaa 
vaapr kmaI haošla. 
 
KKKK....    saaMDpaNaI saaMDpaNaI saaMDpaNaI saaMDpaNaI p`ik̀yaap`ik̀yaap`ik̀yaap`ik̀yaa    ::::    
p`staivat p`klpamauLo inama-aNa haoNaa–yaa saaMDpaNyaacaa saivastr tpSaIla KalaIlapm̀aaNaoo   
 

t@ta t@ta t@ta t@ta Ë.Ë.Ë.Ë.4 4 4 4 saaMDpaNyaacaI inaimasaaMDpaNyaacaI inaimasaaMDpaNyaacaI inaimasaaMDpaNyaacaI inaima----tItItItI    
    

Anau.Anau.Anau.Anau.
Ë.Ë.Ë.Ë.    

tpSaIlatpSaIlatpSaIlatpSaIla    ekUNa saaMDpaNyaacaI inaimaekUNa saaMDpaNyaacaI inaimaekUNa saaMDpaNyaacaI inaimaekUNa saaMDpaNyaacaI inaima----tItItItI    
³Gana maI. p`it idna´³Gana maI. p`it idna´³Gana maI. p`it idna´³Gana maI. p`it idna´    

I GargautIGargautIGargautIGargautI 4444    
II AaOVaoigakAaOVaoigakAaOVaoigakAaOVaoigak        

1.1.1.1.    sT/ImasT/ImasT/ImasT/Ima    1111    (High COD and BOD; High TDS Effluent)        
A. p`aosaosa 42.5742.5742.5742.57    

    ba.vaâiSaMga(lâba‚ FlaaoAr AaiNa i@lainaMga Aa^f 7777    



27 

 

Anau.Anau.Anau.Anau.
Ë.Ë.Ë.Ë.    

tpSaIlatpSaIlatpSaIlatpSaIla    ekUNa saaMDpaNyaacaI inaimaekUNa saaMDpaNyaacaI inaimaekUNa saaMDpaNyaacaI inaimaekUNa saaMDpaNyaacaI inaima----tItItItI    
³Gana maI. p`it idna´³Gana maI. p`it idna´³Gana maI. p`it idna´³Gana maI. p`it idna´    

[i@vapmaoMT) 
ekUNaekUNaekUNaekUNa    sT/ImasT/ImasT/ImasT/Ima    −−−−1111    49.5749.5749.5749.57    

2.2.2.2.    sT/ImasT/ImasT/ImasT/Ima    2 2 2 2 (Low COD and BOD ; Low TDS Effluent)     
k.kuilaMga blaao Da}na 6666    
D. baâyalar blaao Da}na    3.53.53.53.5    

        š. iD. ema\. ba^kvaa^Sa 2.52.52.52.5    
f. sk`bar −− ³−− ³−− ³−− ³puna-vaapr´́́́    

ekUNaekUNaekUNaekUNa    sT/ImasT/ImasT/ImasT/Ima−2−2−2−2 12121212    
        ekUNaekUNaekUNaekUNa    saaMDpaNaI saaMDpaNaI saaMDpaNaI saaMDpaNaI ³³³³    ekUNaekUNaekUNaekUNa    sT/Ima −sT/Ima −sT/Ima −sT/Ima −1 † 1 † 1 † 1 † ekUNaekUNaekUNaekUNa    

sT/ImasT/ImasT/ImasT/Ima−2−2−2−2´́́́    
61.5761.5761.5761.57    

    

1111....GargautI saaMDpaNaIGargautI saaMDpaNaIGargautI saaMDpaNaIGargautI saaMDpaNaI    ::::    
    

"EaI kait-koya kamaoSvarI [MDisT/ja" maQauna javaLpasa 4 Gana maI.p`it idna GargautI 
saaMDpaNaI tyaar haošla jyaavar saaMDpaNaIp`iËyaa koMd`amaQyao p`iËyaa kolaI jaašla AaiNa 
p`iËyaa Jaalaolao saaMDpaNaI FlaiSaMgasaazI vaaprlao jaašlaº 
 

2222. AaOVaoigak AaOVaoigak AaOVaoigak AaOVaoigak saaMDpaNaIsaaMDpaNaIsaaMDpaNaIsaaMDpaNaI    ::::    
    

p`staivat p`klpamaQaIla ivaivaQa p`iËyaotuna inamaa-Na haoNaaro saaMDpaNaI ho daona 
vaogavaogaLyaa sT/Ima maQyao ivaBaagaNyaat yao[-la - sT/Ima 1 (High COD and High TDS 

Effluent) AaiNa sT/Ima 2 (Low COD and Low TDS Effluent) 
 

sT/Ima 1sT/Ima 1sT/Ima 1sT/Ima 1 maQyao javaLpaasa 49.57 Gana maIo.p`it idna [tko saaMDpaNaI tyaar haošla. 
yaamaQyao ivaivaQa ]%padna inaima-tI p`iËyaaMcaa samaavaoSa haotaoÂ jasao kI¸ process effluent 

& washing. yaa saaMDpaNyaavar p`ik̀yaa koMd`amaQyao p`ik`yaa kolaI jaašla. Screen 

chamber, OG removal tank, equalization tank, Flash Mixer, Flocculator, Tube Settler, 

Holding Tank tsaoca Triple Effect Evaporator (TEE) AaiNa Agitated Thin Film Dryer 

(ATFD) yaaMcaa samaavaoSa Asaola.TEE maQauna pDNaaro javaLpaasa 48 Gana maIo.p`it idna 
[tko kMDonasaoT paNaI sT/Ima – 2 laa puZIla p`ik̀yaosaazI pazvalao jaato.TEE maQauna 
inaGaNaaro xaar puZo CHWTSDF saMsqaokDo pazvalao jaatIla. 
 
sT/Ima 2 maQauna inamaa-Na haoNaaro saaMDpaNaI 12 Gana maIo.p`it idna [t@yaa pm̀aaNaat 
Asaola. sT/Ima 1 maQaIla MEE kMDnsaoT 48 Gana maIo.p`it idna [tko Aaho.sT/Ima 
2maQaIla saaMDpaNyaamaQyao DM back wash, boiler blow down, and cooling blow down [. 
caa samaavaoSa haotao. p`klpamaQaIla saaMDpaNaI p`ik`yaa hI Screen Chamber, OG 

Removal Tank, Equalization Tank, Flash Mixer, Flocculator, Primary Tube Settler 
(PTS), MBBR Tank, Secondary Tube Settler (STS), Holding Tank, Filter Feed Tank, 

Sand va Carbon Filters,  R.O. Unit AaiNa Sludge dewatering equipment yaasaar#yaa 
ivaivaQa tM~&anaaWaro kolaI jaašla.sT/Ima – 2 maQaIla 42 Gana maIo.pìt idna [tko 
p`ik̀yaa kolaolao paNaI ho kuilaMga saazI prt vaaprlao jaašla. Aar.Aao.maQaIla 
naakarlaolao 18 Gana maIo.p`itidna paNaI sT/Ima 1 p`ik`yamaQaIla MEEmaQyao pazvalao 
jaašla. p`klpamaQauna kaoNa%yaahI p`karcao paNaI baahor saaoDlao jaaNaar naahI mhNajaoca 
“Zero Liquid Discharge” saaQya haošla. 

 

 



28 

 

Figure 1 Flow diagram of ETP 

( 2.5 X 2.5 X 2 M)

SDB

No Paramt Unit Raw Effluent 

1. pH --- 6-7.5

2. COD mg/lit 13000-15000

3. BOD mg/lit 5000-7000

4. TDS mg/lit 23000-25000

No Paramt Unit Value Outlet

1. pH --- 5 - 9 6 – 7

2. COD mg/lit 800 – 1000 < 200

3. BOD mg/lit 400 – 600 < 30

4. TDS mg/lit 2000 - 2500 < 500

ACF- Activated Carbon Filter

PSF- Pressure Sand Filter

RAS- Return Activated Sludge

PTS- Primary Tube Settler
STS – Secondary Tube Settler

SDB- Sludge Drying Bed

( 5  X 3 X 2.5 M)

Agitated Thin   Film 

Drier (ATFD)

Triple Effect Evaporator

CHWTSDF

48 CMD Condensate To Stream-II 

Salts 

Tube 

Settler
Holding 

Tank

(2.0 X 1.5 X 2 M)Flash Mixer

( 1X 1 X1.5M)

Flocculator

(1.5 X1.5 X2 M)

Screen 

Chamber          

(1.5 X1X1.2 M)  

Equalization Tank 

40 Cu.M.

(4 X 3 X 3.5 M)

Stream-I, 49.57 CMD,

High COD, High TDS

OG Removal 

Tank

(1.2 X1X1.2 M )

(3 X 3 X 3 M) 
Sludge

RO 

Unit

Equalizatio

n Tank
PTS

CHWTSDF

(5 X 5 X 3 M)

Stream II, 12 CMD,  

Low COD, Low TDS

MBBR

Tank

( 7.0 X 5.0 X 3.5 M)

RAS

Excess Sludge

Permeate

Screen 

Chamber

( 1.5X1 X1.2 M)

OG Removal 

Tank

(1.2X1 X1.2 M)

STS

( 2.5 X 2.5 X 2  M)

PSFACF

( 3 X 3 X 2 M)

Sludge

Treated    

Water     

Tank

( 10 Cu.M./Hr)

Holding 

Tank

42 CMD

Recycle in   

Process

Reject to 

TEE 

(18 CMD)

18 CMD

Flash Mixer

( 1X 1 X1.5M)

Flocculator

(1.5 X1.5 X2 M)



29 

 

 

gagagaga. rarararasaayainaksaayainaksaayainaksaayainak    dddd````v̀ya prt imaLvav̀ya prt imaLvav̀ya prt imaLvav̀ya prt imaLvaNyaacaI p`ik`NyaacaI p`ik`NyaacaI p`ik`NyaacaI p`ik`yaayaayaayaa    ::::    
 
balk D/gja va [MTrmaIiDeT\sa yaaMcyaa ]%padnaaMmaQyao vaogavaogaLyaa p`karcyaa rasaayainak 
dv̀yaaMcyaa vaapr kolaa jaatao. %yaapOkI kahI dv̀yaaMcaI p`ik`yao drmyaana puna-p`aiPt k$na 
%yaaMcaa puna-vaapr kolaa jaatao. yaasaazI ja$rI yaM~Naa ]BaarNaot yaošla. vaaprlaolyaa 
dv̀yaaMpOkI sarasarI 69–90% drmyaana dv̀yaaMcaI puna-p`aiPt Apoixat Aaho. 

 

GaGaGaGa.    vaayau$p ]%sajavaayau$p ]%sajavaayau$p ]%sajavaayau$p ]%saja----naonaonaonao    ::::    

p`staivat p`klpa AMtga-t 5 Tna pìt tasa xamatocaa baa^yalar AaiNa 8 laaK iklaao 
k̂larIÀp`ittasa xamatocaa navaIna qamaI-k Flyau[-D hITrcaI ]BaarNaI krNyaat yaoNaar 
Aaho. baa^yalar¸ qamaI-k Flyau[-D hITrsaazI [Mqana mhNauna  kaoLsaa (Aayaat kolaolaa) 
vaaprNyaat yaoNaar Aaho. p`staivat pk̀lpamaQyao 250 KVA xamatocao 2 iD.jaI.saoT 
]BaarNyaat yaoNaar Aahot jyaaMcaa vaapr ivaVut purvaza KMiDt JaalyaanaMtr kolaa jaa[-la. 

 
    

t@ta t@ta t@ta t@ta Ë.Ë.Ë.Ë.5555    baa^yalarbaa^yalarbaa^yalarbaa^yalar¸̧̧̧qaqaqaqa----maIk Flyau[maIk Flyau[maIk Flyau[maIk Flyau[----D hITrD hITrD hITrD hITr    AaiNaAaiNaAaiNaAaiNa    DI.jaI.saoT DI.jaI.saoT DI.jaI.saoT DI.jaI.saoT caa tpSaIlacaa tpSaIlacaa tpSaIlacaa tpSaIla    
    
    

    

cacacaca. sk`barsk`barsk`barsk`barivaYayaIivaYayaIivaYayaIivaYayaI    maaihtImaaihtImaaihtImaaihtI    ::::    
    
p`klpatUna naayaT/Ik A^isaDcao ]%saja-na hao[-la. %yaacao p`maaNa inayaM~Naat zovaNaosaazI 
p`staivat p`klpaMtga-t sk`bar basaivaNyaat yaoNaar Aahot.%yaaMcaa tpSaIla KalaIla 
p`maaNao – 

AnauAnauAnauAnau
k`.k`.k`.k`. 

vaNavaNavaNavaNa----nananana    

tpSaIlatpSaIlatpSaIlatpSaIla 

isTmaisTmaisTmaisTmabaâyalarbaâyalarbaâyalarbaâyalar    qamaIqamaIqamaIqamaI-- --kkkk    Flyau[Flyau[Flyau[Flyau[----D hITrD hITrD hITrD hITr    
DI jaI saoT  DI jaI saoT  DI jaI saoT  DI jaI saoT  KVA 

³2 naM.³2 naM.³2 naM.³2 naM.´́́́    

1111    
xamata 5Tna p`it tasa 

8 laaK iklaao kl̂arIÀ 
p`ittasa 

250 ko vhI e 

2222    [MQanaacaa p`kar kaoLsaa(imported; low 
ash & sulphur) 

kaoLsaa(imported; 
low ash & sulphur) 

iDJaola 

3333    [MQanaacao  p`maaNa  30 Tna p`it idna 5Tna pìt idna 60 ilaTr p`ittasa 

4444    [MQanaacaI 
k^larIifk val̂yau 

4300 iklaao kl̂arI p`it 
iklaaoga`^ma  

4300 iklaao kl̂arI p`it  
iklaaoga`^ma 

10500 iklaao k̂larI p`it  
iklaaoga`m̂a 

5555    Ash content (%) 
of fuel 6−8% 6−8% 0.01% 

6666    Sulphur content 
(%) of fuel 0.1 − 0.2 % 0.1 − 0.2 % 1 % 

7777    baaMQakama saaih%ya M.S. M.S. M.S. 

8888    Aakar gaaola gaaola gaaola 
9999    ]McaI‚ maI. 

³jamaInaIcyaa var´ 
30  18 3 

10101010    ]%sajaI-t vaayaU 
maQyao AsaNaarI 
p`duYako 

PM10, PM2.5 , SO2, 
NOx 

PM10, PM2.5 , SO2, 
NOx 

SO2 

11111111    p`duYaNa inayaM~k 
]pkrNao 

MDC followed by Bag 

Filter 

MDC followed by Bag 

Filter 
-- 



30 

 

 
 

t@ta t@ta t@ta t@ta Ë.Ë.Ë.Ë.6666    sk`barivaYayaI maaihtIsk`barivaYayaI maaihtIsk`barivaYayaI maaihtIsk`barivaYayaI maaihtI    

A.  A.  A.  A.  
Ë.Ë.Ë.Ë. 

irA^@Trlaa irA^@Trlaa irA^@Trlaa irA^@Trlaa 
basavaNyaat basavaNyaat basavaNyaat basavaNyaat 

yaoNaara yaoNaara yaoNaara yaoNaara 
sk`sk`sk`sk`barbarbarbar    

p`ik`yaa p`ik`yaa p`ik`yaa p`ik`yaa 
]%saja]%saja]%saja]%saja----nananana    

ka^lamaka^lamaka^lamaka^lamacaa caa caa caa 
vyaasavyaasavyaasavyaasa    

    

kâlamakâlamakâlamakâlamacaI caI caI caI 
]McaI]McaI]McaI]McaI    

    

sËbar sËbar sËbar sËbar 
saazIvaaprsaazIvaaprsaazIvaaprsaazIvaapr
lao jaaNaaro lao jaaNaaro lao jaaNaaro lao jaaNaaro 

p^ikMga p^ikMga p^ikMga p^ikMga 
maToiryalamaToiryalamaToiryalamaToiryala    

p^ikMga p^ikMga p^ikMga p^ikMga 
maToiryalacyaa maToiryalacyaa maToiryalacyaa maToiryalacyaa 

puna$%padnaacaI puna$%padnaacaI puna$%padnaacaI puna$%padnaacaI 
pWtpWtpWtpWt    

sËsËsËsË    
ibaMga ibaMga ibaMga ibaMga 

imaiDyaaimaiDyaaimaiDyaaimaiDyaa    

sËsËsËsË    
ibaMga ibaMga ibaMga ibaMga 

maaQyamaacaa maaQyamaacaa maaQyamaacaa maaQyamaacaa 
ivainayaaogaivainayaaogaivainayaaogaivainayaaoga    

1111    ka^lama 1 naayaiT/k 
A^isaD    

400 
ima.maI. 

21.5 
maITr  

isar^imak 
sa^Dlsa\  

vaa^Tr vaa^Sa vaa^Tr ]p¹ 
]%padna 2222    ka^lama 2 

3333    ka^lama 3 
 

CCCC. QvanaI pd̀uYaNa QvanaI pd̀uYaNa QvanaI pd̀uYaNa QvanaI pd̀uYaNa dRiYTkaonadRiYTkaonadRiYTkaonadRiYTkaona    ::::    
    

"EaI kait-koya kamaoSvarI [MDisT/ja"cyaa p`staivat p`klpamaQyao baa^yalar¸ irA@̂Tr¸ 
ka^mp`osar¸ MEE PlaaMT¸ iD.jaI.saoT [-. QvanaI inamaa-Na krNaaro s~aot AsatIla.baaŷalar 
eiryaa AaiNa ka^mp`osar eiryaa maQauna 70 dB (A)  to 80 dB (A)  [tka QvanaI inamaa-Na 
haošla.yaapOkI baa^yalar ha}sa ha mah%vaacaa GaTk Aaho.[nsyaulaoSana tM~ ho QvanaI 